DALLA POMPA

o FROM PUMP

K9_J5863_03_0-A-001

AGROTRON L720 -> 10010
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.01.19 (1)
POWER STEERING HYDRAULIC SYSTEM

Fig. P/n QTY Name

Notes:
[AGROTRON L720 ->10010] -=> 10234

1 0.017.1485.3 1 bracket
2 0.017.2072.3 1 bracket
3 0.017.1500.3 1 tube
4 0.017.1503.3 1 tube
5 0.017.1505.3 1 tube
6 0.017.1509.3 1 tube
7 0.235.6378.4/10 1 valve
8 0.445.6388.3/10 1 valve
9 04450326 1 valve
&~ 04450326
10 2.0112.005.2 2 screwm 6 p.1 x 16
11 2.1120.105.2 2 self-locking nut m 8 p.1.25
12 2.1310.002.2 2 flat washer 6.4x12.5
14 2.1561.009.0 1 oil seal
15 2.1560.014.0 1 washer 18.2 x 24
16 2.1561.017.0 1 oil seal
17 2.1561.106.0 2 gasket @ 12 -B-
18 2.3249.360.2 1 pipe fitting M22x1.5-1 3/16-12
19 2.3272.114.0 1 pipe fitting
20 2.3335.005.2 1 pipe union m 12 p.1.5 x 24
21 2.3339.596.2 1 pipe fitting
22 2.1011.103.2 1 nutm 6 p.1
23 2.1470.002.2 1 lock washer 6
24 2.1561.012.0 1 gasket
25 2.3120.002.4 1 plugm22x 1.5
26 2.3320.318.0 1 collar © 16/20
27 2.3272.012.0 1 pipe fitting m 22 p.1.5

1/1



SEGNALE LOAD SENSING DALL' IDROGUIDA

LS SIGNAL FROM STEERING UNITS

| K9_J5882_42_0-A-001

AGROTRON L720 -> 10010
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.01.20 (1)
POWER STEERING HYDRAULIC SYSTEM

Fig. P/n QTY Name

Notes:
[AGROTRON L720 ->10010] -=> 10234

1 0.015.5984.4 1 small block

1.2 2.3729.686.0 1 valve

2 0.017.4714.0 1 bracket

3 0.016.6489.3 1 tube

4 0.017.1511.3 1 tube

5 0.017.1512.3 1 tube

6 0.017.1515.3 1 tube

7 0.017.1522.4 1 valve

8 0.017.1668.3 1 tube

9 0.017.1896.3 1 bracket

10 0.445.6388.3/10 1 valve

11 2.0112.015.2 2 screw m 6 p.1x40

12 2.1011.103.2 1 nutm 6 p.1

13 2.1470.002.2 2 lock washer 6

14 2.1475.001.7 2 washer 6.4x12

15 2.1561.009.0 1 oil seal

16 2.1561.106.0 4 gasket @ 12 -B-

17 2.1561.107.0 2 oil seal @ 14 -B-

18 2.3249.424.2 1 pipe fitting

19 2.3272.006.0 1 pipe fitting m 14 p.1.5
20 2.3272.107.0 1 pipe fitting

21 2.3320.103.0 1 collar @ mm 10

22 2.3335.006.2 1 pipe union m 14 p.1.5X26
23 2.3339.806.2/10 1 pipe union 7/16 - 20UNF
24 2.0112.013.2 1 screw m 6 p.1 x 35
25 2.3320.208.0 1 terminal @ 10/16

26 2.1121.003.2 2 self-locking nut

1/1



K9_J5982_08_0-A-001

AGROTRON L720 -> 10010
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|
GEARBOX LUBRICATION HOSE

Ref: H0.01.21 (1)

Fig. P/n QTY Name

Notes:
[AGROTRON L720 ->10010] 10011 <-

5 2.3272.011.0 2 pipe fittingm 18 p.1.5
6 0.016.4279.3 1 tube

1/1



K9_J5982_08_0-A-002

AGROTRON L720 -> 10010
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|
GEARBOX LUBRICATION HOSE

Ref: H0.01.21 (2)

Fig. P/n QTY Name

Notes:
[AGROTRON L720 ->10010] -=> 10012

4 2.3275.016.0 2 pipe fitting m 22
5 2.3272.011.0 2 pipe fittingm 18 p.1.5
6 0.016.4279.3/10 1 tube

1/1



AGROTRON L720 -> 10010
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.01.22 (1)
SHUTTLE LUBRICATION SYSTEM

Fig. P/n QTY Name

Notes:
[AGROTRON L720 ->10010]

1 0.015.8449.0/10 1 small block
2 0.015.8450.3 1 tube
3 2.0312.116.2 2 screw m 6 p.1 x 50
4 2.1470.002.2 2 lock washer 6
5 2.1531.025.0 1 oil seal 10.82x1.78
6 2.1561.007.0 3 copper gasket 14,8x22.2 ( 10055 <-)
‘ 6 2.1561.107.0 3 oil seal @ 14 -B- (-> 10044 )
7 2.3335.006.2 1 pipe union m 14 p.1.5X26
8 2.3339.650.2 1 pipe union m 14 p.1.5
10 2.3729.696.0 1 socket




| K9_J5982_09_0-B-001 ‘

AGROTRON L720 -> 10010
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|
LUBRICATION OF THE REAR PTO

Ref: H0.01.23 (1)

Fig. P/n QTY Name

Notes:
[AGROTRON L720 ->10010] 10126 <-

4 2.1561.107.0 4 oil seal @ 14 -B-

5 0.016.4265.3 1 tube

6 2.3320.214.0 1 terminal 20/12

7 2.1470.002.2 1 lock washer 6

8 2.0112.013.2 1 screw m 6 p.1 x 35
9 0.016.4272.3 1 tube

10 2.3249.330.2/10 1 pipe union

11 2.1531.012.0 1 oil seal 6.75 x 1.78

1/1



AGROTRON L720 -> 10010
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.01.23 (2)
LUBRICATION OF THE REAR PTO

Fig. P/n QTY Name

Notes:
[AGROTRON L720 ->10010] -=> 10116

4 2.1561.107.0 4 oil seal @ 14 -B-
5 0.016.4265.3 1 tube
6 2.3320.214.0 1 terminal 20/12
7 2.1470.002.2 1 lock washer 6
8 2.0112.013.2 1 screw m 6 p.1 x 35
9 0.016.4272.3/20 1 tube
10 2.3249.330.2/10 1 pipe union
A N 11 2.1531.012.0 1 oil seal 6.75 x 1.78
12 2.3110.403.2 1 plug m 14
13 2.1561.007.0 1 copper gasket 14,8x22.2

K9_J5982_09_0-B-002



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/deutz-fahr-agrotron-l720-tractor-parts-catalogue-manual-instant-download-sn-10010-and-up/



